
InterForm A/S
Mr. John Smith
Bernstorffsvej 128
DK-2900 Copenhagen

InterForm A/S
Hyldalvej 11
DK-2900 Copenhagen

Phone No.
Fax-No.
Your VAT Reg. No.
Giro No.
Bank
Account No.

06666666666

8889999
Konto Banken
9999888

Invoice No.

VAT No.
Purchaser

400014

John Smith

Date 23-10-2012

Order No. 157
Prices incl. VAT YES

Number Description Quantity Unit Price per unit VAT ID Amount

1906-LA Los Angeles Drawer Module 1 Pcs. 7000 VAT25 7000
 

Total excl. VAT 5,600
25% VAT 1,400
Total incl. VAT 7,000

 
 

Payment Terms Current month
Form of Delivery EXW
 
 
Delivery Address
InterForm A/S
First street 11
21311 City of Forms
Denmark

INVOICE 400014
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! CERTIFICATE OF TEST AND ANALYSIS mm»w%o%ooos ICERT. NO. 0406178 PAGE 1

! ) R T

! This document complies te Din 50049 3.1B !

! 0 and BS EN 10204 3.1.B. 1ISCOR ORDER NO. NH X 80407863

SV S

| NAME AND ADDRESS OF SENDER !

! ICUSTOMER ORDER NO. THKS5/7083

! ISCOR LIMITED ( REG.NR. 89/02164/06 ) | m m o e e -

! ISCOR WORKS SIDING 2227 NEWCASTLE, 2940 !

! | SHIP CAPE HATTERAS

D e

1 1 I

! CUSTOMER _ NAME AND ADDRESS OF CONSIGNEE ! DESCRIPTION OF GOODS i

_ IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

! ! _

! ! ! ANGLES UNEQUAL LEG

! ! ! 100 X 75 X 8 MM

! ! 1 BS 4360/1986 GR 43A

! ! 1.

! ! !

! ! _

! 1 [ e e e e mmm e ——————— =

! ! | FTOLERANCE ROLLING TO

! I I ISO R657 V 1976

| e e e e e e emm——- o e o e e e mm e m e mmEm R ———m——— e ——— -

! ! MECHANICAI, PROPERTIES ! CHEMICAL ANALYSIS

! g b o e e e mmmm e e m e me e —imm— -

! I ! ! ! ! !  IMPACT TEST ! ! ! ! ! 1 ! ! ! ! !

ICAST NO! ReH ! Rm ! A I Z | So ! 1% ! % % V% 1 % I % I % 1% ! ppm! %

! ! ! ! ! I e mm e ! 1 1 ! ! ! ! _ ! I "H | CE

! I MPa ! MPa ! % ! % ! mm2z ! 1 ! 2 ! 3 IAVE! 1 1 ! ! ! ! ! 1 ! !

[ [ [ [ [ lommmm o IS N U (P P [ [P [ [ fommo e [ [S——— ey DU
! ! C MN P s ST N

9803833 ! 305 5121 28 0.150! 0.84 | 0.014! 0.010! 0.19 [ 0.007 33

!
}
}
}
!
}
|
|

] !
I |
! !
! . . : ! METALLURGICAL TESTING
| 1
! ,
! !

1998/05/21
e N
'We hereby certify that the material described herein has been made by the BOF process | MARKETING GROUP CODE
land Continucusly cast.Inspection and testing wae performed in accordance with the ! NXA

labove Specification.above values are averages obtained during Analysis and Testing. !
= Yield Stress Rm = Tensile Strength CE Carbon Eguivalent
A 1= Elongation Z t= Reduction of Area GF Grossmann Factor

Cross-sectional Area Thjs certificate is issued with the Iscor logo in colour and without erasure or alteration:

Listed supplier |

CRERTIFICATE OF TEST AND ANALYSIS meWMW.QSw ICERT. NO. 0406179 DAGE 11
) g S i g e
Thig document complies to Din 50049 2.1B !
! and BS EN 10204 3.1.B. | ISCOR ORDER NO. NH X 80407870
| NAME AND ADDRESS OF SENDER !
! | CUSTOMER ORDER NO. THKS/7083
! ISCOR LIMITED ( REG.NR. 89/02164/06 ) RS R AU NG Up R
! ISCOR WORKS SIDING 2227 NEWCASTLE, 2940 .
_ | SHIP CAPE HATTERAS
| o o o e e e e e e e e e e e mmm e mm e ——
1 | !
! CUSTOMER _ NAME AND ADDRESS OF CONSIGNEE ! DESCRIPTION OF GOODS

_
| BNGLES UNEQUAL LEG
1100 X 75 X 10 MM

| BS 4360/1986 GR 43A
b

I

I

| TOLERANCE ROLLING TO

1 IS0 R657 V 1976
| o o o e ———— e — e mmm e m——— =
! ! MECHANICAL DROPERTIES _ CHEMICAL ANALYSIS
I | mm e e L L L L e eemam—mooo - | o e L T T L L L L D e e e mmmm oo -
! ! 1 ! | ! | IMPACT TEST ! I ! ! ! I ! ! ! ! 1
ICAST NO! ReH ! Rm ! A ! Z | 8So | 1% [ I I % 1% % % I % 1% | ppm! %
! ! ! | ! ! | e ! | ! ! ! ! ! ! ' t "H | CE
! I MPa ! MPa ! % ! % 1l mm2 | 1 ! 2 | 3 IAVE! ! ! ! | ! ! I ' I !
R | Ep—— oo oo [p—— [ [ P L [ S o — - o - Pmme - [ [ [ [P EEppp—— [

! C MN P s | 81 N !

98036691 382 538! 28 0.160! 0.78 | 0.016! 0.007! 0.19 | 0.004! .29

l
|
|
1
!
1
1

1

w :

I !

! ! C. S. BOTHA

H . . _zmwbﬁbqmenwbHMmeHzm
H _
H _
M _

1998/05/21
S e T I
!We hereby certify that the material described herein has beer made by the BOF process ! MARKETING GROUP CODE
tand Continuously cast.Inspection and testing was performed in accordance with the ! NXA
tabove Specification.Bbove values are averages obtained during Analysis and Testing. !

ReH := vield mﬂﬂmmm . Rm = Tensile Strength CE t= Carbon Egquivalent
y:y 1= Elongation, Z iz Reduction of Area GF 1= Grossmann Factor
So :=

Cross-sectlonal Area This.certificate is issued with the Iscor logo in colour and without erasure or alteration

IHK5/7083 SFEC002520 [ <> B

||||||||| Listed supplier ! :

CERTIFICATE OF TEST AND ANALYSIS mwmwmwvgsm ICERT. NO. 0406182 PAGE 1]

This document complies to Din 50049 3.1B ! !

! and BS EN 10204 3.1.B. |ISCOR ORDER NO. NH X 80407887 !
g !
! NAME AND ADDRESS OF SENDER ! !
! |CUSTOMER ORDER NO. THKS /7083 !
! ISCOR LIMITED ( REG.NR. 89/02164/06 } T T T

! ISCOR WORKS SIDING 2227 NEWCASTLE, 2940 ! !
! ISHIP CAPE HATTERAS !
g !
I ! ! _
! CUSTOMER ! NAME AND ADDRESS OF CONSIGNEE ! DESCRIPTION OF GOODS !

_ d
| ANGLES UNEQUAL LEG !
1125 X 75 X 8 MM !
| BS 4360/1986 GR 43A !
L. . !
! !
! !

MHObmWPZOm ROLLING TO !

! ISO R657 V 1976 !
g I-

! ! MECHANICAL PROPERTIES ! CHEMICAL ANALYSIS !
! g g 1
! ! ! ! ! ! ! IMPACT TEST | ! ! ! ! ! ! ! ! ! 1 !
ICAST NO! ReH ! RBRm ! & | Z I So ! ! % P ! % ! % 1% ! % ! % I % ! % ! ppm! %

! ! ! ! ! ! [RRRORp ! ! ! ! ! ! ! ! ! t "H! CE |
! ! MPa ! MPa ! % ! % I mm2 ! 1! 2 ! 3 IAVE! ! ! ! ! ! ! ! ! ! ! 1
| m—— = | — - e e — = | —— - -~ | p— L L A il el dl BRI PR [ [ | o e e e = | e === | = === S lmmmm == R T, !
! ! ! c MN P S I 8T N

S804117! 328 502 30 0.180! 0.81 0.026! 0.013! 0.21 0.005 32

i | |
! | 1
! ! C. 8. BOTHA !
_ . . _ZmewbbamenwhHmmHHme
_ _ _
_ _ _
_ _ _

! 1998/05/21
e fm e !
'We hereby certify that the EmmmHMmH described herein has been made by the BOF process !  MARKETING GROUP CODE !
land Continuously cast.Inspection and testing was performed in accordance with the ! N¥A !

tabove Specification.Above values are averages obtained during Analysis and Testing. ! !

= Yield Stress Rm Tensile Strength CE Carbon Equivalent
A 1= Elongation A : Reduction of Area GF : Grossmann Factor

I

Cross-sectional Area Thjg certificate is issued with the Iscor logo in colour and without erasure or alteration

Listed supplier \

! !

1 —/ CERTIFICATE OF TEST AND ANALYSIS Lo 20 9002 ICERT. NO. 0406042 DAGE 1
[ e e e !
! This document complies to Din 50049 3.1B ! !
m , and BS EN 10204 3.1.B. 1ISCOR ORDER NO. NH X 80407894 :
| o o e oo L T T T T I L |
! NAME AND ADDRESS OF SENDER ! :
! {CUSTOMER ORDER NO. IHK5/7083 !
' ISCCR LIMITED { REG.NR. 89/02164/06 ) g A !
H ISCOR WORKS SIDING 2227 NEWCASTLE, 2940 | !
h | SHIP CAPE HATTERAS !
U PO !
I 1 y I
! CUSTOMER ] NAME AND ADDRESS OF CONSIGNEE _ DESCRIPTION OF GOODS !
| o oo e oo T I T LTI . !
I 1 I !
! I | ANGLES UNEQUAL LEG !
! I ! 125 X 75 X 8 MM !
! I ! BS 4360/1986 GR 43A !
I 1 1 I
! I I |
I ! I |
| o | o o e !
_ ! | PTOLERANCE ROLLING TO !
| ! ! ISO R657 V 1976 I
| oo e mm oo U S S U P I
! M MECHANICAL PROPERTIES ! CHEMICAL ANALYSIS _
! f — o o o e dmmac e R !
I H ! ; ! ! ! IMPACT TEST | | ! I : ! ! ! ! 1 ; ;
ICAST NO! ReE | Rm ! A ! Z | So ! i % 1 % 1 % 1 % 1 % 1 % 1 % 1 % 1 % {oppml % I
! ! ! 1 ] I o _____ ! ! ! ! _ | | ! 1 I "H | CE |
! ! MPa ! MPa ! % ! % lgm2 ! 1! 2 1 3 IAVE! ! ; ! ! ! _ ! ! ! ! _
| mmm e oo o e e [ [R— [P P Oy S S [ oo [ looooo o fommmen [ [ [P [P !

) ! c MN P | 8 | 8I CR N
9801534 ! 333 5091 28 0.180! 0.75 0.04 ! 0.005! .31

!
!
!
!
!
!
|

| | |
] 1 |
! ! !
! . - . ! METALLURGICAL TESTING !
! ! !
! I 1
1 ! !

! 1998/05/19

o o o o o o o T !
IWe hereby certify that the material described herein has been made by the BOF process ! MAREKETING GROUP CODE !
tand Ceontinuously cast.Inspection and testing was performed in accordance with the | NXA !
labove Specification.Above values are averages obtalned during Analysis and Testing. ! !

ReH = Yield Stress Rm = Tensile Strength . CE 1= Carbon Eguivalent

A 1= Elongation Z 1= Reduction of Area GF 1= Grossmann Factor

. Se =

Cress-sectional Area This certificate is issued with the lscor logo in colour and without erasure or alteration

IHK5/7083 SFEC002520 D

||||||||||||||||||||||||||||||||||||||||||||||| Listed supplier | |

CERTIFICATE OF TEST AND ANALYSIS Lo S0 5002 ICERT. NO. 0406042 DAGE 11

This document complies to Din 50049 3.1B ! !

. and BS EN 10204 3.1.B. IISCOR ORDER NO. NH X 80407894 !
U e LR !
| NAME AND ADDRESS OF SENDER ! H
! | CUSTOMER ORDER NO. THK5/7083 !
|  ISCOR LIMITED ( REG.NR. 89/02164/06 ) e ;
! ISCOR WORKS SIDING 2227 NEWCASTLE, 2940 ! !
! | SHIP CAPE HATTERAS !
Vg S U PR !
I I 1 !
! CUSTOMER ! NAME AND ADDRESS OF CONSIGNEE ! DESCRIPTION OF GOODS !

1 |
| ANGLES UNEQUAL LEG ;
| 125 X 75 X 8 MM !
| BS 4360/1986 GR 43A !
v, I
! |

!

| TOLERANCE ROLLING TO !
| IS0 R657 V 1976 !

! ! MECHANICAL PROPERTIES _ CHEMICAL ANALYSIS m
! | m e e e g 1
! ! ! ! ! ! ! IMPACT TEST ! ! ! ! 1 ! ! ! ! ! ! !
ICAST NO! ReH ! Rm ! A ! Z ! So ! L% 1% 1% b % 1% 1% 1 % 1 0% ! % ! ppm! % |
! t ! ! ! ! Jommmmmmm oo | ! ! ! ! ! ! | ! I "H ! CE !
! | MPa ! MPa ! % ! % !lmm2 ! 1 ! 2 | 3 IAVE! ! ! ! ! ! ! ! ! ! ! !
bemmmm - lwme e lmwmmmm [P [ l oo lomalmac loae o [ | —————— b lo— - - l-—— - [, o= - [ lmmm e - [P 1
! ! ! c ! MN P ! 8 I s8I N !

9804117! 328 502! 30 0.180! 0.8 ! 0.026! 0.013! 0.21 ! 0.005! 32

1
!
1
!
!
!
I

[ I 1
1 I 1
! ! C. S. BOTHA !
_ . . . _EMthqumHObemmHHzmm
_ _ ﬂ
_ _ _
_ _ _

! 1998/05/21
R T et it R T e T R ittt !
!We hereby certify that the material described herein has been made by the BOF process ! MARKETING GROUP CCDE !
tand Continuously cast.Inspection and testing was performed in accordance with the ! NX2 t

HmUo<mmﬁmowmwnmnwon.bbo¢mdmpcmmmHmmqmﬁmmmmowwmwnm&mﬂkumwﬁmpwmwmmﬂmemmﬁwﬂm. _ w
Yield Stress Rm Tensile Strength , CE

= 1= Carbon Egquivalent
A 1= Elcngation Z = Reduction of Area GF

Grossmann Factor

Cross-sectional Area This certificate is issued with the Iscor logo in colour and without erasure or alteration

THK5/7083 SFECO02520 &
........................ Listed supplier I S T
CERTIFICATE OF TEST AND ANALYSIS m%w%ohwo 2002 ICERT. NO. 0405042 PAGE 1!
o e e e !
his document complies to Din 500495 3.1B ! !
! and BS EN 10204 3.1.B. I1ISCOR ORDER NO. NH X 80407894 !
6 = m m o o o e oo oo oo o o e e e e e e e !
! NAME AND ADDRESS OF SENDER ! !
! ICUSTOMER ORDER NO. IHES/7083 !
! ISCOR LIMITED ( REG.NR. 89/02164/06 ) e s e e e mm o mm - !
! ISCOR WORKS SIDING 2227 NEWCASTLE, 2940 ! !
! 3 'SHIFP CAPE HATTERAS !
e !
I ! i !
! CUSTOMER ! NAME AND ADDRESS OF CONSIGNEE ! DESCRIPTION OF GOOBS !
i e i e i i et e el !
! I | |
! ! | ANGLES UNEQUAL LEG !
! 1 I 125 X 75 X 8 MM !
! 1 ! BS 4360/1986 GR 434 !
! ! ro. !
! H 1 |
1 ! 1 !
! ! I i Rl f
! I I TOLERANCE ROLLING TO !
I ! I ISO R657 V 1976 !
| o e il T T T -
! ! MECHANICAL PROPERTIES ! CHEMICAL ANALYSIS !
! T T T T T T LT T T T !
! ! ! ! ! ! ! IMPACT TEST | ! ! ! !
ICAST NO! ReH ! Rm ! A ! 2Z ! 8So | 1% . 1% L ! %
! ! t ! ! ! e - ! ! ! ! !
! ! MPa ! MPa ! % ' % ! mm2 1t 2 1 3 1AVE! ! | ! !
lmmmmm = I lemem - o= lmmm=- l=-===- e e e il kol ol e - f---=-=- l-——--- l---=-=-
! ! ! ! ! ! ! ! ! ! ! C I MN ! P [ !
19804117! 328 ! 502! 30 ! ! ! ! ! ! ! 0.180! 0.81 ! 0.026! 0.013!
! ! ! ! ! ! ! ! ! ! ! ! t ! !
! ! ! I ! ! ! ! ! ! ! ! f ! !
! ! ! ! ! ! ! ! ! ! H ! ! ! !
! ! ! ! ! ! ! ! ! ! ! ! ! ! !
! ! ! ! ! ! t ! ! ! I ! ! ! !
._ ||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||
!
!
!
!
!
l
!
I e e it ! !
|We hereby certify that the material described herein has been made by the BOF process ! MARKETING GROUP CODE !
tand Continucusly cast.Inspection and testing was performed in accordance with the ! NXa !
tabove Specification.Above values are averages obtained during Analysis and Testing. ! !
ReH = Yield Stress Rm = Tensile Strength CE 1= Carbon Equivalent
A 1= Elongation b 1= Reduction of Area GF t= Grossmann "Factor
= - ional . Lo .. . . . ,
S0 Cross-sectlonal Area This cortificate is issued with the Iscor logo in colour and without erasure or alteration

IHK5/7083 SFEC002520

! G - Listed supplier Ml o I
! : CERTIFICATE OF TEST AND ANALYSIS m%wwmw %002 'CERT. NO. 0406129 PAGE 1!
! .: g !
! MWThis document complies to Din 50049 3.1B ! !
! and BS EN 10204 3.1.B. iISCOR ORDER NO. NH X 80407904

T !
| NAME AND ADDRESS OF SENDER ! !
! : ﬁodmeozmm ORDER NO. IHK5/70832 !
! ISCOR LIMITED { REG.NR. 89%9/02164/06 ) e T T !
! ISCOR WORKS SIDING 2227 NEWCASTLE, 2940 ! !
I ISHID CAPE HATTERAS !
| o o o o e e e e e e e e ke im e i e e e e = = v o o e e e o e e e e e e e M AL EEEEA R AR E e e G M me - ——————— |
! ! ! !
! CUSTOMER ! NAME AND ADDRESS OF CONSIGNEE ! DESCRIPTION OF GOODS !

_ _
| ANGLES UNEQUAL LEG !
1 150 X 75 X 10 MM !
| BS 4360/1986 GR 43A !
! 1
T |
1 |

| TOLERANCE ROLLING TO |
1 ISO R657 V 1976 !

! .ot MECHANICAL PROPERTIES f CHEMICAL ANALYSIS !
! [ e ik e e e e e e e e e e r e e e e e e e e i A G m B EEEEE T E e e e 1
! ! ! ! ! ! ! IMPACT TEST ! ! ! ! ! ! ! ! 1 ! ! !
ICAST NO! ReH ! Rm | A ! Z I So ! ! % ! % ! % ! % ! % ! % ! % ! % 1% ! ppm! % !
! 1 1 1 | | | mmmm —mm - —— — 1 ! ! 1 | | | 1 1 1 H ! CE |
! ! MPa | MPa ! % ! % ! mm2 ri1 121 3 |IAVE! ! ! ! ! ! ! ! ! ! ! !
| i - e l—--=- I-=-=-- - [ e R A I Ll Bl - boemm - femm == I - e - lomme- I=-—--- e R !
! ! ! ! ! { ! ! [ ! [ I MN ! P I8 I 58I N ! ! ! ! ! {
19803502 303 ! 4811 28 ! ! ! ! ! ! I Q.180! 0.80 ! G.017! 0.008! 0.20 | 0.004! 1 ! ! ! 32
! ! ! ! ! ! ! ! ! ! ! ! ! ! ! ! ! ! ! ! ! !
! ! ! ! ! f ! ! ! ! ! H ! ! ! | ! ! ! ! ! !
! ! ! ! ! ! ! ! t ! ! ! ! ! ! ! ! ! ! ! ! !
! ! ! ! t ! ! ! ! ! ! ! ! ! ! ! ! ! ! ! ! !
! ! ! ! ! ! ! ! ! ! ! ! ! ! ! ! 1 ! ! ! ! !
| m e e e e e e oo o o oo g !
| | !
1 { s ooty /A U 1
! ! C. S. BOTHA !
! . . . | METALLURGICAL TESTING !
! ! !
| | |
I ! 1998/05/20 !
L e I T T !
!We hereby certify that the material described herein has been made by the BOF process ! MARKETING GROUP CODE !
land Continuously cast. Inspection and testing was performed in accordance with the ! NXA 1
labove Specification.Above values are averages obtained during Analysis and Testing. ! !

ReH := Yield Stress . Rm = Tensile Strength . CE = Carbon Equivalent

A i= Elcongation zZ = Reducticon of Area GF r= Grossmann ‘Factor

1] t=

1A
Cross-sectional Area yuic cortificate is issued with the Iscor logo in colour and without erasure or dlteration




Click to view certificate


